@ cARRARO

Spare parts catalogue

AXLE 26.27M
REF: 143016



AXLE 26.27M REF: 143016

@ cArrARO

Index

1.1

2.1

3.1

4.1

5.1

6.1

7.1

8.1

9.1

Axle housing

Swivel housings and steering cylinder

Bevel gear set

Differential

Differential locking

Brakes

Double U-joint

Wheel hub and final reduction

Brake caliper

IND. 1



AXLE 26.27M REF: 143016

@ cArRrRARO

Axle housing

Pos

oO~NO O WNPF

Ref
147487
125280
145465
116792
142308
125065
21570
147288
146878
147289
104988
121618
147486
47704
140869
116962
126403
21711
21414

Qty

ARNNNARPRPRPPPRPRPPEPNNONNNER

Description Kit
TROMBA SX TRAVE 12962
MAGNETIC PLUG M30X2
PLUG M24X1.5
BREATHER M10X1
PIN 16X90
PARALLEL PIN D14x40
Plug
CILINDRO FRENO SX 12939
BEAM CENTRAL BODY
CILINDRO FRENO DX 12939
BREATHER M10X1
OIL VENT PIPE D
TROMBA DX TRAVE 12962
SEAL RING RWDR-COMBI
TAPE ROLLER THRUST BEARING HM89446/410
BUSHING AB C 40X44X35 P
SEAL RING 40X60X18.5
Bolt M14x150
Bolt M10x507

TAB. 1.1



@ cArRrRARO

AXLE 26.27M REF: 143016 Swivel housings and steering cylinder

Pos Ref Qty Description Kit Note
1 141894 8 | STUD M16X2X38
2 143239 4 | SWIVEL HOUSING KING PIN
4 142979 1 |SWIVEL HOUSING
5 126923 8 | SELF-LOCKING SCREW M16X2X38 10.9 ACCIAIO
6 22446 2 | SELF-LOCKING NUT UNI 7474
7 22129 4 |HEXAGON NUT UNI 5589 M16 8
8 124748 4 |HEX HEAD SCREW UNI 5739 M16X100 STEERING
9 125390 2 | BUSHING AB C 45X50X35 P
10 127684 2 | SEAL RING
11 143007 2 |STEERING ROD L443 D35
12 351504 4 | BALL JOINT 40/38 RINF.
13 70787 4 | Nut M24x1.5
14 352177 4 | BALL JOINT TIE ROD D35 L3
15 143002 1 |STEERING CYLINDER
16 21760 3 |HEX HEAD SCREW UNI 5739 M14X40 10.9
17 147929 1 |STEERING SENSOR
18 28352 2 | Clamp
19 142978 1 |SWIVEL HOUSING
20 49316 1 | Cylinder head
21 49315 1 |Seal kit
22 49317 1 |Rod
23 49314 1 | Magnetic ring
24 148294 2 |BUSH 24.5X16.5X19
25 149034 2 |BUSSOLA 24.5X16.5X12

TAB. 2.1



@ cArRrRARO

AXLE 26.27M REF: 143016 Bevel gear set

Pos Ref Qty Description Kit Note
1 68090 1 | Bevel gear/Pinion Z211/36
2 125829 2 | THRUST SHOE 40.5X50X2 MAT
3 126369 1 |ELASTIC SPACER 45X42X20
4 28125 1 |O.ring
5 143003 1 |WASHER 24.5X52X10 39NiCrMo3 253H.B
6 133548 1 | RING NUT M24X1.5
7 134186 1 |SHIM 75X45.3X2.5
7 134187 1 |SHIM 75X45.3X2.6
7 134188 1 |SHIM 75X45.3X2.7
7 134189 1 |SHIM 75X45.3X2.8
7 134190 1 |SHIM 75X45.3X2.9
7 134191 1 |SHIM 75X45.3X3
7 134192 1 |SHIM 75X45.3X3.1
7 134193 1 |SHIM 75X45.3X3.2
7 134194 1 |SHIM 75X45.3X3.3
7 134195 1 |SHIM 75X45.3X3.4
8 27395 1 |Bearing
9 27350 1 |Bearing
10 25541 1 |Sealring
11 145701 1 |PARK BRAKE DISC (F2)

TAB. 3.1



AXLE 26.27M REF: 143016

@ cArRrRARO

Differential

Pos

oO~NO O WNPF

PR R R EERREE g
N~NoOo U WNRO

18

Ref
68093
115731
137537
133155
145841
115730
148314
128440
143789
127921
107400
27256
142987
148110
128955
134691
148111
24819

Qty

PRRPRARPRPNONNMNONMNMNNMNAMONRERR

Description Kit

Differential kit

DIFF.PLANET.GEAR PIN L130 D22
DIFFERENTIAL SPIDER
DIFF.PLANET.GEAR PIN L53 D22
PARALLEL PIN 7X90 C40 UNI 7845
SPHERICAL WASHER washer 22.1X42X1.5 -
COUNTERPLATE Diff. locking SP. 1.5
SELF-LOCKING SCREW M6X10 10.9

RING NUT STOP

SCREW

RING NUT M94X2 (16988)

TAPE ROLLER THRUST BEARING 32011X 90X55X
HOUSING COVER (12208)

DIFFERENTIAL HOUSING (122

RUNG D10X15.2

SLIDING SLEEVE

SPACER

CIRCLIP

Note

TAB. 4.1



AXLE 26.27M REF: 143016

@ cArRrRARO

Differential locking

Pos

oO~NO O WNPF

4

Ref
20809
146765
28502
28121
139139
24736
146769
125756
148944
146792
146770
20781
146766
21570

[

Qty

PR NRPRPRPRNRNRNMNREN

)
N

Description
Bolt M8x90
PISTON COVER (012851)
O.ring
O.ring
DIFFERENTIAL LOCKING PISTON
Locking ring
BUSH 36X20X31
COMPRESSION SPRING 60.5X29.5X3.5
PISTONE COM.FORCELLA
FORK
SPACER 32X20X8
Bolt M8x25
COVER (12852)
Plug

Kit

Note

TAB.5.1



AXLE 26.27M REF: 143016

@ cArRrRARO

Brakes

)
(2]

co~NOoO O WNPEF O

Ref
143009
142995
143874

68118
143704
33477
33476
68119

[EnY
NNNNDNOSN

Description
SLEEVE
REACTION PLATE
BRAKE DISC N 611-2
Self-adjust kit
PISTON
O RING SEAL
0. ring
Self-adjust kit

Kit

Note

TAB. 6.1



AXLE 26.27M REF: 143016

@ cArRrRARO

Double U-joint

Pos

oO~NO O WNPF

Ref
143005
44159
46220
46361
44180
142981
145367
143597

Qty

NNNRMOBRDIMDN

Description
DOUBLE U-JOINT B320 55 DWVFP
Fork (diff. Side)
Central body
Spider
Fork (wheel side)
WASHER 46X66X3 C67 52-56 HRC
TOOTHED WASHER 44.6X58X7 40CrMnNiMo8-6-4
RING 38.5X3

Kit

Note

TAB. 7.1



@ cArRrRARO

AXLE 26.27M REF: 143016 Wheel hub and final reduction

Pos Ref Qty Description Kit Note
1 47702 2 |Sealring
2 141604 4 | TAPE ROLLER THRUST BEARING
3 148285 2 | SPACER 123X110X18.363
4 68092 2 |Wheel hub kit
5 147720 32 | STUD M20X94 10.9 UNI EN 20898 B6 - CARRA
6 28627 2 |0uring
7 125344 2 | CIRCLIP 188.7X3.5
8 148258 2 |EPIC. WHEEL CARRIER HUB (013497)
9 148257 2 | RING NUT M90X2 C70
10 148306 6 |HEX SOCKET HEAD CAP SCREW UNI5931 M10X12
11 148259 2 | RING NUT STOP
12 125280 2 | MAGNETIC PLUG M30X2
13 20490 4 | COUNTERSUNK HEAD SCREW UN
14 68009 2 | Planetary carrier assy
15 135947 8 | EPIC.PLANETARY GEAR Z23 M3 L40.6
16 28370 448 | CYLINDRICAL ROLLER 5x10 (TENS OF 134350)
17 24793 8 | Snap ring
18 135366 8 |FIFTH WHEEL 38.1X45X2.4
19 125452 2 | EPICYCLOIDAL RING GEAR 76

TAB. 8.1



@ cArRrRARO

AXLE 26.27M REF: 143016 Brake caliper

Pos Ref Qty Description Kit Note
1 147970 1 |PARK BRAKE ASSEMBLY

TAB. 9.1



